



**BUREAU  
VERITAS**

CONSUMER PRODUCTS SERVICES DIVISION

## Ningbo Sanyou Environmental Protecting Technology Co.,Ltd

**Technical Report:**

Apr,01.2017

Ningbo Sanyou Environmental Protecting Technology Co.,Ltd

Sample Description:	Two Drum Spill Deck ( See below )		
Manufacturer:	/	Sample Quantity:	/
Buyer:	/	Product Type	/
Country of Origin:	China	Country of Destination:	/
Color:	/	SKU No.:	/
Protocol No.:	/	Previous Report No.:	/

### **EXECUTIVE SUMMARY:**

Test Item	Result	Remark
1.Compression test	See below	See below

### **REMARK:**

Reference to client Requirement

### **BVCPS (shanghai) contact information for this report**

#### **Technical Questions:**

Primary Contact: Wayne Liu 24166755, E-mail: Wayne.liu@cn.bureauveritas.com  
Back-Up Contact: Ham Sun 24166749, E-mail: Ham.sun@cn.bureauveritas.com

#### **Concerns About Billing and General Inquires:**

Primary Contact: Jonny Wang 24166801, E-mail: Jonny-s wang@cn.bureauveritas.com  
Back-Up Contact: Connie Zhou 24166816, E-mail: Connie.zhou@cn.bureauveritas.com

**BUREAU VERITAS  
CONSUMER PRODUCTS SERVICE DIVISION (SHANGHAI)**

ANDY WANG



**Test Item:**

Sample Description:

No.	Name	Model	Weight(g)	Size(mm)	Category
1	Two Drum Spill Deck	UP-1201/1203	13980	1330X660X150	One blue plastic grid add one yellow plastic pallet

Test item:

Take the sample into the equipment, Opening the testing machine, pressure on the sample for 220N to make the sampe with the pressure plate normal contact, pressure speed is 3mm/min, when the pressure reached 5000kgf to stop the test.

Test Result:

No.	Test Result
1	No damage was observed on the sample after test

**Sample Pictures**



1#



1#